
Adopted by the CAG Regional Council: XXXX 
This plan supersedes the Town of Queen Creek’s 2007 CAG 208 Amendment (CAG 208 ID# 2007-03)

CAG 208 WATER QUALITY MANAGEMENT PLAN (2016) 208 PLAN 
AMENDMENT

CAG 208 ID #2017-03

for
TOWN OF QUEEN CREEK, ARIZONA 

DMA EXPANSION

TOWN OF QUEEN CREEK, ARIZONA 
22350 SOUTH ELLSWORTH ROAD 

QUEEN CREEK, ARIZONA 85142 
480-358-3000

September 20, 2018

Prepared by



 

CAG 208 PLAN AMENDMENT – TOWN OF QUEEN CREEK DMA EXPANSION  i 

Table of Contents 
Section Page 

List of Acronyms & Definitions List...................................................................................................................... v 

1 Introduction ................................................................................................................................................. 1-1 
[...]
for outside watering or recharged in the ground for future use.  Sometimes, the effluent is discharged to the East 
Maricopa Floodway when effluent flow exceeds the recharge capacity.  Currently, all the effluent generated is reused 
or discharge in Maricopa County. The Arizona Department of Environmental Quality monitors the effluent discharged 
to ensure the effluent meets discharge standards.  Figure 3-1 depicts where the wastewater is generated, collected, 
treated, and reused or discharged.  The Town owns and operates the sewer collection system.  The Town of Queen 
Creek, Town of Gilbert and the City of Mesa jointly own the GRWP.  The City of Mesa operates the GRWP. 

 
Figure 3-1 Wastewater Flow Cycle 

3.1 Wastewater Flow Calculations 
The ultimate goal is to understand if the Town of Queen Creek has enough capacity at GWRP within the next 20-year 
horizon.  Currently the Town has rights up to 4.0 mgd with contractual rights up to 8.0 mgd.  In order to determine 
if the capacity exists for the 20-year horizon, the Town of Queen Creek examined two different methods, the 
Population Method and the Connection Method, to estimate wastewater flows.  A comparison of the two flow rates 
defined by each method has been illustrated in Table 3-1. 

3.1.1 Population Method 
The Population Method estimates wastewater flows based upon population and unit wastewater flows per persons.  
The population projections were derived from the MAG report entitled “Socioeconomic Projections, Population and 
Employment” June 2016, which were used for the State’s official estimates and projections.  Based on the Population 



SECTION 3.0 – WASTEWATER MANAGEMENT  

CAG 208 PLAN AMENDMENT – TOWN OF QUEEN CREEK DMA EXPANSION 3-2 
 

Method, the Town expects to see a 2040 wastewater flow for the current MAG/CAG DMA boundary and the 
proposed CAG DMA boundary expansion to be 6.5 mgd, well within the contractually 8.0 mgd.  

The 2016 Sewer Master Plan 2016 Water Usage data provided the basis for Equation 1 below, which shows that by 
dividing the 2016 water demand of sewer connections into the GWRP by the number of residents served by the 
Queen Creek sewer collection system, an estimate of approximately 70 gallons of wastewater flow per capita per 
day (gpcd) is reached. Equation 2 shows how the total flows for the population method were calculated using 70 
gcpd and the 2015 data as an example. 

1,937,310 𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔1

(8,952 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐2∗3.1 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟
𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐

3
)

= 69.8 𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔 𝑝𝑝𝑝𝑝𝑝𝑝 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐 − 𝑑𝑑𝑑𝑑𝑑𝑑 ≈ 70 𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔  Equation 1 

1January 2016 sewer demand of sewer connections, 2016 Sewer Master Plan, Table 1.4.4.1 
2January 2016 sewer connections, 2016 Sewer Master Plan, Table 1.4.4.1 
32016 Sewer Master Plan, Appendix A, Unit Wastewater Loading Comparison 
 

45,631 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟4 ∗ 70 𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔 = 3.19 𝑚𝑚𝑚𝑚𝑚𝑚        Equation 2 
4MAG Socioeconomic Projections, Population & Employment, June 2016 Report 
 

3.1.2 Connection Method 
The Connection Method estimates wastewater flows based upon the number of connections to the sewer system.  
The Town of Queen Creek’s 2016 Sewer Master Plan used the connection method to determine future wastewater 
flows.  The 2016 Sewer Master Plan examined historic data to determine the mixture of residential and commercial 
wastewater up to the year 2050.  To summarize, the flow data indicated that commercial facilities generated 19 
percent of the wastewater flow with the remaining 81 percent as residential.  The Town’s future development is 
expected to be similar to the historic development patterns and estimates future flows would replicate the 19/81 
split.  Future wastewater flows were determined by estimating the residential connections at 3.1 people per 
residential connection, and additional wastewater flows to account for 19 percent commercial development. The 
Connection Method is also based on estimated future connections, including connecting clusters of lots smaller than 
one acre. Dispersed lots larger than one acre would remain on septic. 

Wastewater flows were calculated using Equation 3 and the 2015 data as an example: 

8,310 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐1 ∗ 3.1 𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑛𝑛𝑛𝑛𝑛𝑛
𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐

∗ 70 𝑔𝑔𝑔𝑔𝑔𝑔𝑔𝑔 = 1.8 𝑚𝑚𝑚𝑚𝑚𝑚                Equation 3 
12016 Sewer Master Plan 
 
Table 3-1: Wastewater Flows by Method notes that the populations within the current MAG and CAG DMA 
boundaries that are on septic are not included in the calculation.   Based on the Connection Method, the Town 
expects to see a 2040 wastewater flow for the current MAG/CAG DMA boundary and the proposed CAG DMA 
boundary expansion to be 5.15 mgd, also well within the contractually 8.0 mgd. 

By examining both methods, it is clear that there is more than enough capacity to accommodate the expected flows 
for the current MAG and CAG DMA boundaries as well as the proposed CAG DMA boundary. 

  



SECTION 3.0 – WASTEWATER MANAGEMENT  

CAG 208 PLAN AMENDMENT – TOWN OF QUEEN CREEK DMA EXPANSION 3-3 
 

Table 3-1 
Town of Queen Creek Wastewater Flows by Method 

POPULATION METHOD CONNECTION METHOD 

Based on MAG Socioeconomic Projections, Population & Employment, June 
2016 Report Based on 2016 Sewer Master Plan 

 2015 2020 2030 2040  2015 2020 2030 2040 

Current MAG + CAG DMA Boundary* Current MAG + CAG DMA Boundary* 

 Population 45,631 56,912 80,059 87,992  Connections 8,310 13,571 22,446 35,365 

 Total Flow (mgd) 3.19 3.98 5.60 6.16  Total Flow (mgd) 1.80 2.94 4.87 7.67 

Proposed CAG DMA Boundary Expansion** Proposed CAG DMA Boundary Expansion** 

 Population 4,114 4,424 4,651 4,851  Connections 0.00 63 114 144 

 Total Flow (mgd) 0 0 0 0.34  Total Flow (mgd) 0.00 0.014 0.025 0.031 

GRAND TOTAL GRAND TOTAL 

 Population 49,745 61,336 84,710 92,843  Connections 8,310 13,634 22,560 35,509 

 Total Flow (mgd) 3.19 3.98 5.60 6.50  Total Flow (mgd) 1.80 2.96 4.90 7.71 

Notes:     Notes: 
1.  81 % residential flow; 19% commercial flow    1.   81% residential flow; 19% commercial flow 
2.   *Assumes all septic on lots smaller than 2-acres have been connected to 
Queen Creek sewer system. 

   2.   *Population does not include the population on septic systems.  

3.   **Assumes the entire MAG DMA and CAG DMA will be sewered between 
2030 and 2040. 

   3.   **The existing 4,114 residential population will receive sewer service after 
2030. 

     
 

 

3.2 Sewage Collection System 
In 2016, the Town had 170 miles of sewer lines installed of which there are 50 miles of 10-inch diameter sewers.  The 
Town’s Capital Improvement Program includes expanding the sewer system to keep up with the new growth. 

3.2.1 Sewage Infrastructure 
The Town of Queen Creek owns and operates the sewage collection infrastructure within the area currently 
connected to the Town’s sewer systems.  The Town maintains, operates and manages the sewer collection system 
and associated facilities that transport flows to the GWRP.  In December 2014, the Town had 7,947 active sewer 
connections producing about 1.7 mgd of wastewater.  The Town’s 2016 Sewer Master Plan presents a detailed 
analysis of historic wastewater flows, projects future wastewater flows, and develops a program to construct 
additional sewer collection infrastructure to meet future growth.  It also identifies the infrastructure need to provide 
sewer service to the 35,365 users by 2040.  A copy of the Town of Queen Creek’s 2016 Sewer Master Plan can be 
obtained at the following link. Download Sewer Master Plan.  

http://cms6ftp.visioninternet.com/queencreek/TOQC%20-%20Sewer%20Master%20Plan%202016%20%204-27-17.pdf


SECTION 3.0 – WASTEWATER MANAGEMENT  

CAG 208 PLAN AMENDMENT – TOWN OF QUEEN CREEK DMA EXPANSION 3-4 
 

3.3 Treatment Facility Description 
This section describes the treatment facility, facility ownership, the sewage collection system, and effluent 
management.   

3.3.1 Treatment Facility Description and Ownership 
The GWRP was constructed in two phases. Phase I was completed in 1999, while Phase II was completed in 2007. 
The facility has a capacity of 52 mgd for all three owners, thus, a MAG 208 Plan Amendment would need to be 
processes to expand the currently approved 49 mgd.  Currently, the GWRP has can treat 16 mgd Average Annual 
Daily Flow (AADF) of raw sewage (liquids) and 24 mgd AADF solids equivalent from Mesa’s Southeast Water 
Reclamation Plant (SEWRP). 

The GWRP is located in the Town of Gilbert, on Greenfield Road, north of Queen Creek Road.  The address is:   

Greenfield Water Reclamation Plant Town of Gilbert 
4400 South Greenfield Road  
Gilbert, Arizona 85234 

In 2004 the Towns of Gilbert and Queen Creek and the City of Mesa entered into an Inter-Governmental Agreement 
(IGA) to construct and operate GWRP. The IGA specifies each municipalities’ ownership capacity at the initial and 
build out phase.  Table 3-2 shows each municipalities’ ownership, flow and treatment capacity.  The IGA specifies 
the City of Mesa is responsible for the maintenance and operation of the GWRP.  The Town of Queen Creek currently 
owns 4.0 mgd capacity in GWRP and the IGA provides the authority for Queen Creek to expand its share of GWRP to 
8.0 mgd. 

The GWRP provides wastewater treatment, solids handling facilities and reclaimed water storage and transmission 
facilities with a current design capacity of 16 mgd and expandable to MAG approved capacity of 49 mgd.  The Class 
B sludge is disposed off-site.  The GWRP produces A+ reclaimed water for reuse or recharge.  The Town currently 
recharges all of its effluent via a partnership with the Roosevelt Water Conservation District (RWCD).  The ADWR 
Groundwater Saving Facilities(GSF #73-545695.2200) permit is used to store and create long-term storage credits 
for the Town. 

The plant will not discharge to a wash or receiving water course during normal operations.  However, when reclaimed 
water use is substantially reduced, the GWRP can discharge to the East Maricopa Floodway using Arizona Pollutant 
Discharge Elimination Discharge Permit (AZPDES) # AZ0025241. 

Table 3-2 
Greenfield Water Reclamation Plant Ownership & Treatment Capacity 

Party 

Current Ownership Capacity Ultimate Ownership Capacity 

Flow  
(MGD) 

BOD 
(lbs/month) 

SS  
(lbs/month) 

TKN 
(lbs/month) 

Flow  
(MGD) 

BOD 
(lbs/month) 

SS  
(lbs/month) 

TKN 
(lbs/month) 

Mesa 4.0 200,150 250,200 40,030 24.0 1,200,960 1,501,200 240,190 

Gilbert 8.0 400,300 500,400 80,060 20.0 1,000,800 1,251,000 200,160 

Queen Creek 4.0 200,150 250,200 40,030 8.0 400,320 500,400 80,060 

Total 16.0 800,600 1,000,800 160,120 52.0* 2,602,080 3,252,600 520,410 

*MAG 208 Plan approved 49 mgd.  A MAG 208 amendment will be required to treat flows above 49 mgd. 

The combined municipal inflow to the GWRP is predominantly domestic wastewater from residential sources.  The 
City of Mesa’s plant operator estimates commercial users will contribute up to 10% of GWRP’s influent.  The 2016 
Sewer Master Plan estimates that the Town’s discharge will consist of 19% commercial and 81% residential.  The City 



SECTION 3.0 – WASTEWATER MANAGEMENT  

CAG 208 PLAN AMENDMENT – TOWN OF QUEEN CREEK DMA EXPANSION 3-5 
 

of Mesa, and the Towns of Gilbert and Queen Creek are responsible for pretreatment compliance and each entity 
has industrial pretreatment ordinances to manage the commercial wastewater discharges. 

The Town of Queen Creek does not accept wastewater flows from outside their CAG DMA boundary or MAG DMA 
boundary.  

3.3.2 Wastewater Treatment Process 
GWRP employs the conventional activated sludge process with preliminary treatment (screening and grit removal), 
primary clarifiers, aeration basins with an integral centrate and return activated sludge (RAS) reaeration basin 
(CaRRB) zone, secondary clarifiers, cloth disk media tertiary filters, and ultraviolet (UV) disinfection.  The treated 
water quality meets the State’s A+ water quality standard.  The solids handling facility is designed to produce Class 
B biosolids from GRWP and from the City of Mesa’s South East Water Reclamation Plant (SEWRP). The SEWRP is 
located in Mesa and falls under the MAG 208 planning process. 

The plant produces an A+ reclaimed water [effluent] water quality. The GWRP Effluent Pump Station (EPS) pumps 
effluent to several locations, including the Gila River Indian Community (GRIC) receiving canal, the Town of Gilbert 
South Recharge Area and Gilbert Reclaimed Water Reservoir, an RWCD Canal, and an emergency outlet at the East 
Maricopa Floodway (EMF). 

The GWRP is designed with advanced and reliable instrumentation and control systems to monitor the performance 
of the treatment processes, display operational data and provide alarms and output for operator control, both in 
normal operation and under emergency conditions. The instrumentation and control system is designed to provide 
data for operating reports required by ADEQ. 

The treatment train includes screening, influent pumping, vortex grit removal, primary sedimentation, activated 
sludge biological nutrient removal (BNR) with an integral CaRRB process, secondary clarification, tertiary cloth disk 
media filtration, chlorine disinfection, and reclaimed water [effluent] pumping. Ancillary facilities include flow 
metering, flow splitting structures, odor control systems, aeration blowers, sludge pumping, and chemical storage 
and feed systems.  

Disinfection.  The GWRP employs tertiary filtration prior to ultraviolet disinfection to achieve virus inactivation as 
required for Class A+ reclaimed water. 

Reclaimed Water Facilities.  Include effluent water storage reservoir, effluent water pumping station, and effluent 
water transmission mains.  The effluent water transmission mains are the responsibility of the individual partners of 
the GWRP. 

Sludge/Solids processing.  As discussed above the solids processing facilities will handle the solids generated during 
the wastewater treatment process and from Mesa’s SEWRP.  Waste activated sludge (WAS) produced in the 
biological nutrient removal basins/secondary clarifiers is pumped to storage tanks for holding. The WAS is pumped 
from the storage tanks, blended with polymer to enhance thickening, and thickened in centrifuges. The thickened 
WAS is pumped to the anaerobic digesters for digestion and stabilization.  Primary sludge withdrawn from the 
primary clarifiers is pumped to the anaerobic digesters for digestion.  Digested sludge is displaced on a regular basis 
to a storage digester. From there, the digested sludge is blended with another polymer and then dewatered in 
dewatering centrifuges.  The dewatered sludge is pumped by cake pumps to dewatered sludge hoppers. Dewatered 
sludge is withdrawn from the sludge storage hoppers and loaded into trucks for off-site disposal by land application 
at a farm in Coolidge, AZ. Alternatively, septage may be delivered to receiving businesses such as the Superstition 
Mountains Community Facilities District No.1 in Apache Junction, AZ or Liquid Environmental Solutions in Phoenix, 
AZ.  Currently GWRP does not accept commercial or residential septic wastes. 

Odor control.  The GWRP is a “good neighbor” to the local residents. The plant is designed to have several different 
odor control systems to address specific odor sources. These odor control systems address the following:  influent 
sewers and headworks facilities, primary sedimentation and aeration basins, and solids processing facilities.  These 
odor control systems are designed to remove 99+% of the odor causing compounds in the foul air generated in the 
above listed facilities. 



SECTION 3.0 – WASTEWATER MANAGEMENT  

CAG 208 PLAN AMENDMENT – TOWN OF QUEEN CREEK DMA EXPANSION 3-6 
 

3.4 Effluent Management 
The Town of Queen Creek has a Groundwater Savings Permit (GSF #73-545695.2200) and partners with the RWCD 
to manage the Town’s effluent.  The Town delivers effluent to the RWCD Main Canal where RWCD blends the effluent 
with its water supplies.  Once the effluent is delivered to RWCD, RWCD is responsible for all regulatory compliance.  
The blended effluent/RWCD water is delivered to RWCD customers.  The Town receives Long Term Storage Credits 
(LTSCs) from the Arizona Department of Water Resources (ADWR).  Figure G-3 (Appendix G) shows the location 
where the Town’s effluent will be delivered in the RWCD canal. 

When RWCD cannot accept the Town’s effluent, the City of Mesa and/or the Town of Gilbert can divert the Town of 
Queen Creek’s effluent for their use.  Any effluent that the Towns of Queen Creek and Gilbert, and the City of Mesa 
cannot use is discharged to the East Maricopa Floodway via an Arizona Pollutant Discharge Elimination Discharge 
Permit (AZPDES) # AZ0025241. 

As the Town’s effluent supply grows, the Town may consider other methods to beneficially use its effluent.  Some of 
these methods could include:  direct use for landscaping or lakes within the Town, exchange for a surface water 
source, or recharge within the Town’s boundaries. 



SECTION 4.0 

CAG 208 PLAN AMENDMENT – TOWN OF QUEEN CREEK DMA EXPANSION 4-1 

 Construction 
Construction of the GWRP with its current 16.0 mgd capacity was completed in April 2007. Currently, there are no 
planned expansions of the GWRP.  However, as the Town grows, it will exceed its current allowed capacity of 4.0 
mgd and will contractually expand up to 6.0 mgd or more.  The Town’s contractual agreement allows for up to 8.0 
mgd. It is anticipated the expansion to 6.0 mgd could take place in the next 5 to 10-years. Construction of the GWRP 
to the approved capacity of 49.0 mgd is unknown as build-out cannot be determined at this time. 

 



SECTION 5.0 

CAG 208 PLAN AMENDMENT – TOWN OF QUEEN CREEK DMA EXPANSION 5-1 

 Impact 
5.1 Known Water Quality Issues 
The area encompassed by the proposed CAG DMA boundary expansion is currently actively used for agricultural 
purposes, large lot homes, and desert lands.  As with all agricultural land use, there is the potential for degradation 
of groundwater due to application of fertilizers and pesticides. The inclusion of the proposed CAG DMA boundary 
expansion into the Town of Queen Creek sewer service area, along with the development of these land areas, will 
minimize or reduce the impact of agricultural use of the land on groundwater. 

The proposed conveyance of the wastewater generated in the proposed CAG DMA boundary expansion to the GWRP 
will also minimize the potential degradation of groundwater that multiple small treatment plants in the area could 
present. 

5.2 Point Source Pollution 
The proposed CAG DMA boundary expansion will be developed with a collection system that ties to the Town of 
Queen Creek collection system, which will be tributary to the GWRP.  Since the new collection system is not 
envisioned to require any lift stations, potential point sources of pollution are greatly reduced or eliminated. 

5.3 Non-Point Source Pollution 
Since the proposed CAG DMA boundary expansion will be included in the Town of Queen Creek’s Municipal Planning 
Area and zoned according to approved General Plan, the nitrate and biological loads on the aquifer will be reduced 
as a result of conversion of septic systems to sewer collection, thus reducing or eliminating the potential for non-
point sources of pollution. 

5.4 Soil Erosion 
The potential for soil erosion, due to wind or water, will be greatly reduced by including the proposed CAG DMA 
boundary expansion into the area currently connected to the Queen Creek sewer system. Since the Town would then 
include this area in its approved General Plan, the Town would enforce its zoning and development rules. These rules 
seek to eliminate soil erosion through proper planning and adequate engineering of developments. 

5.5 Air Quality 
The air quality in the area should see a net improvement as the agricultural land and raw desert land is converted to 
commercial and residential uses, the potential for wind erosion of soil will be greatly reduced or eliminated. 